
 C-1 

2012 UPPER COLORADO RIVER WATER QUALITY MANAGEMENT PLAN  
 
 
TABLE OF CONTENTS        Page 
 
 
1.0  WATERSHED OVERVIEW       C -  3 
1.1 Geography and Hydrology       C -  3 
1.2 Land Uses and Population Characteristics     C -  5 
1.3 Watershed Water Quality Management     C -  6 
 
 
2.0  WATERSHED WATER QUALITY ASSESSMENT    C -  7 
2.1 Upper Colorado Headwaters       C -  7 
2.2  Fraser River         C -  11 
2.3 Willow Creek         C - 15 
2.4 Upper Colorado River        C - 16 
2.5 Williams Fork         C - 17 
2.6 Troublesome and Muddy Creeks      C - 18 
2.7 Colorado River Below Blue River      C - 19 
2.8 Instream Flows        C - 20 
 
 
3.0  WATER QUALITY ISSUES       C - 21 
[...]
http://npscolorado.com/


 C-20 

Rock Creek near Toponas within the Routt National Forest was assessed for possible 
water quality effects from upstream timber production activities.  This site had water 
suitable for all uses, evidenced by low dissolved solids (less than 100 mg/L) and nutrient 
concentrations [USGS, 1979]. 
 
Although Rock Creek has a temporary modification for the mercury standard which is 
due to expire in 1996, the Rock Creek/Muddy Creek Reservoir Draft Environmental 
Impact Statement [US Forest Service Rocky Mountain Region, 1987] states "[w]ater 
quality analyses for Rock Creek occasionally included heavy metals analyses and, in all 
cases, metal concentrations were well below water quality standards".   USGS 
monitoring on Rock Creek at McCoy and Crater between 1987 and 1993 did not detect 
mercury.   
 
2.8 Instream Flows 
 
The most recent tabulation of minimum instream flows approved by the CWCB are 
available at http://cwcb.state.co.us/technical-resources/instream-flow-water-rights-
database/Pages/main.aspx which lists the Colorado Water Conservation Board's 
(CWCB) instream flow filings in the Upper Colorado River watershed.  Colorado statute 
(CRS § 37-92-102(3) recognizes that preserving the natural environment to a 
reasonable degree, through the protection of instream flows and maintenance of natural 
lake levels in natural lakes, is a beneficial use of water.  Under the same statute, the 
Colorado Water Conservation Board is declared the exclusive agent authorized to 
appropriate water rights for the purpose of preserving the natural environment.  The 
acquisition of the water rights to protect minimum instream flows has to be made within 
the context of existing water rights appropriation regulations. Minimum instream flows 
are therefore subject to appropriation dates, and the CWCB can only call out water rights 
junior to their own for maintenance of those flows.  Most of the appropriation dates in the 
Upper Colorado River watershed are between 1977 and 1990, although the mainstem of 
the Colorado River had its first instream flow right appropriated in 2011. 
 
CWCB appropriation flows, determined in consultation with the Division of Wildlife and 
the Division of Parks and Outdoor Recreation, are the flows necessary "to preserve the 
natural environment to a reasonable degree" (CRS 37-92-102(3)).  The fact that the 
CWCB has filings for these instream flows does not ensure that stream flows will always 
exceed the minimum necessary to protect the natural environment, as the water rights 
associated with these flows have relatively junior appropriation dates.  Exercise of water 
rights that are senior in date to the CWCB instream flow appropriation dates can result in 
stream flows lower than the CWCB appropriation amount. 
 
A minimum stream flow agreement exists between the US Department of the Interior 
and the Municipal Subdistrict of the Northern Colorado Water Conservation District 
[Colorado-Big Thompson Windy Gap Projects Colorado Final Environmental Impact 
Statement, Water and Power Resources Service, US Department of Interior, 1981].  The 
agreement requires minimum stream flows as follows: from Windy Gap diversion to 
Williams Fork 90 cfs; from Williams Fork to Troublesome Creek 135 cfs; Troublesome 
Creek to Blue River 150 cfs.  Once every three years, if equivalent flows do not 
otherwise occur, a flushing flow of 450 cfs for 50 hours, sometime within the months of 
April, May, and June. Windy Gap water delivered to the Eastern Slope have averaged 
about 11000 acre feet per year.  This delivery will be relatively uniform year to year [DOI, 
1981]. 

http://cwcb.state.co.us/technical-resources/instream-flow-water-rights-database/Pages/main.aspx
http://cwcb.state.co.us/technical-resources/instream-flow-water-rights-database/Pages/main.aspx


 C-21 

 
NCWCD is authorized to take up to 310,000 acre-feet annually, and has averaged 
241,660 acre-feet on a 10 year average.  The Alva B. Adams tunnel passed 244,865 
acre-feet in water year 2009 [Division 5 Water Resources Annual Report].  
 
 
3.0    WATER QUALITY ISSUES 
 
The major water quality issues in the Upper Colorado River watershed are the result of 
water diversions, and include elevated temperature in streams, excessive sedimentation 
in streams, loss of clarity in Grand Lake from CBT pumping, low dissolved oxygen, and 
dissolved solids loads from nonpoint sources.  In addition, some stream segments 
require load allocations for point source dischargers in order to meet ammonia 
standards. 
 
3.1 Point Source Issues 
 
3.1.1 Municipal Discharges 
 
Point source problems were extensively evaluated by the Colorado Department of 
Health in 1974 as part of the Colorado River Basin 303(e) Plan.  Point source treatment 
needs, consolidation of wastewater treatment facilities, waste load allocations, treatment 
alternatives and other related matters were addressed in the basin plan.  The principal 
problems addressed included the future need for ammonia removal capability at 
domestic facilities to protect the Fraser River from ammonia toxicity.  Since the adoption 
of the basin plan in 1974 and the 1978 version of the 208 plan (which incorporated its 
recommendations), the development of wastewater treatment facilities has generally 
proceeded in accordance with its recommendations.  Facility plans under Section 201 of 
the Clean Water Act have defined the precise treatment mechanisms and locations for 
wastewater treatment and have implemented the recommendations of both the 208 and 
basin plans. 
 
The major point source discharges in the Upper Colorado River watershed include 
municipal or domestic wastewater treatment plants.  The larger municipal and domestic 
wastewater treatment plants (greater than 0.02 Million Gallons per Day, MGD, 
discharge) are listed in Table C- 4, along with their Colorado Discharge Permit System 
number and their hydraulic capacity. 
 
Table  C-4.  Municipal and Domestic Wastewater Permits Over 0.02 MGD  
CDPS Permit 
Number 

Facility Name Responsible Party Hydraulic 
capacity, MGD 

CO-0037681 Three Lakes 
WWTF 

Three Lakes 
W&SD 

1.3/approved for 
2.0 

CO-0026051 Winter Park 
WWTF 

Winter Park 
W&SD 

0.45 

    
CO-0040142 Fraser WWTF Fraser SD 2.0 



 C-22 

CO-0046566 Devil’s Thumb 
Ranch 

Colorado 
Mountain Resort 
Investors, LLC 

0.034 

CO-0045501 Tabernash WWTF Tabernash 
Meadows W&SD 

0.2 

CO-0045411 Young Life WWTF Young Life Camp 0.034 
CO-0023442 Snow Mountain 

Ranch 
YMCA of the 
Rockies 

0.22 

CO-0020699 Granby WWTF Granby SD 2.0 
CO-0024350 Hot Sulphur 

Springs WWTF 
Town of Hot 
Sulphur Springs 

0.09 

CO-00588084 Kremmling WWTF Kremmling SD 0.17 
 
 
Three Lakes Wastewater Treatment Facility  
 
The Three Lakes Water and Sanitation District wastewater treatment facility is a 2.0 
MGD aerated lagoon facility that discharges to an unnamed tributary to Willow Creek, 
Segment 6b of the Upper Colorado River. This stream segment is designated use 
protected, and the one-day in three year and 30 day in three-year low flow events are 
both 0.0 cfs (without discharge from the plant, this is an ephemeral stream).  The facility 
consists of influent magnetic flow recorder, sequencing batch reactor system, UV 
disinfections, aerobic digesters and effluent parshall flume ultrasonic recorder   The 
organic capacity of the facility is rated at 5,004 pounds of BOD per day.  The district's 
discharge permit expires April 30, 2013. 
 
Point source problems associated with providing wastewater treatment facilities for the 
Three Lakes Area were originally  addressed in a 1976 study by EPA.  This study 
addressed alternative means and service areas to provide collection and treatment for 
domestic waste.  A facility plan based upon the conclusions of this study provided the 
basis for point source treatment in the area.  More recently, Three Lakes has taken on 
influent that used to go to the Sun Valley treatment facility. 
 
Winter Park Water and Sanitation District Wastewater Treatment Facility 
 
The Winter Park Water and Sanitation District wastewater treatment plant is a 0.45 MGD 
aerated lagoon/mechanical hybrid plant that discharges to the upper Colorado River 
Stream Segment 10a (Fraser River).  The district serves the Winter Park Ski area and 
residential and commercial buildings in the old town area of Winter Park surrounding the 
ski area.   
 
In 1999 the state approved a site application for a hydraulic capacity of 0.45 MGD and an 
organic capacity of 1,690 pounds of BOD per day.  Permit limits for ammonia discharge 
range from 1.8 to 8.0 mg/L.  30E3 low flow for the facility was determined to be 3.5 cfs. 
The facility consists of bar screen, influent 3-inch Parshall flume, 5.5 million gallon 
aerated lagoon, a burner basin to raise lagoon effluent temperature, two aeration basins, 2 
final clarifiers, gas chlorine for disinfection, chlorine contact chamber and sulphur 
diaoxide feed. The current permit expires December 31 2016. 
 



 C-23 

Grand County #1 Water and Sanitation District Wastewater Treatment Facility 
 
Grand County Water and Sanitation District No. 1 (GCSD #1) wastewater treatment 
plant was a 0.995 MGD aerated lagoon discharging to the Fraser River which was 
abandoned in 2004  and effluent was piped to the consolidated Fraser WWTF.  
 
Fraser, Grand County #1 and Winter Park Ranch Consolidated Wastewater 
Treatment Facility 
 
The original Fraser treatment plant was rebuilt during consolidation and went online in 
2004.  The Joint Fraser wastewater treatment plant is a 2.0 MGD facility. The facility 
consists of a 12-inch influent parshall flume, an 18-inch effluent magnetic flow meter, a 
mechanical screen, grit removal, 2 aeration basins, 2 clariflocculators, a UV disinfection 
unit and a standby chlorine contact chamber. The organic capacity of the facility has 
been rated at 4,170 BOD/day.  Sludge disposal is accomplished by removal to the 
sanitary landfill at Granby.  The current permit has an expiration date of November 30, 
2010. 
 
The Fraser facility has a discharge permit with ammonia limits ranging from 1.4 to 8.6 
mg/l.  30E3 low flow for the plant is 14.0 cfs. 
 
Devil’s Thumb Ranch 
 
The Devils Thumb Ranch is a 0.034 MGD mechanical plant with a maximum of 39.22 
lbs. BOD5 per day of organic loading (30-day average).  The permit was modified in 
2012 to remove monitoring requirements for copper. 
 
Young Life Crooked Creek Camp  
 
Young Life’s Crooked Creek Ranch camp has discharge permit for a 0.033 MGD 
Rotating Biological Contactor (RBC) facility, with a primary clarifier, two aeration/ 
equalization basins, a secondary clarifier, and ultraviolet disinfection with chlorine 
disinfection back-up.  The organic capacity of the plant has been rated at 200 pounds of 
BOD per day.  In Grand County’s 1041 permit hearing on the approval of this facility, the 
permittee agreed that the facility would meet an ammonia discharge level of no more 
than 15 mg/L total ammonia during the months of June, July and August. 30E3 low flow 
for Crooked Creek is 0.4 cfs.  The current permit expires September 30, 2016 
 
Tabernash Meadows  
 
Tabernash Meadows Water and Sanitation District and the community of Tabernash 
received site approval for a 0.2 MGD new wastewater treatment facility.  Currently the 
facility is operating at 0.1 MGD capacity.  The organic capacity of the facility has been 
rated at 418 pounds of BOD per day.  The facility is a Sequencing Batch Reactor (SBR), 
with mechanical bar screens, two SBR basins, one equalization basin, operating with 
ammonia removal and ultraviolet disinfection.  Biosolids are treated in and aerobic 
digester and hauled offsite. Ammonia limits vary from 7.0 to 53 mg/L total ammonia . 
Biosolids are treated in an aerobic digester and hauled offsite. Monitoring for copper due 
to inclusion in the Monitoring & Evaluation list, monitoring for temperature due to a 
303(d) listing, and monitoring for total inorganic nitrogen are required. The TMDL for 
temperature in the receiving stream has not been finalized; however the permit may be 



 C-24 

reopened to include limitations based on a finalized TMDL. The permittee has been 
given until 2012 to install temperature-monitoring equipment. No inflow or infiltration 
problems have been documented in the service area.  There were numerous non-
numeric violations such as late submittal of discharge monitoring reports noted by the 
State in 2011 factsheet (Sept. 6, 2011) for the facility.  
 
Snow Mountain Ranch Wastewater Treatment Facility 
 
Snow Mountain Ranch, owned by the YMCA of the Rockies, has a permitted average 
daily flow capacity of 0.22 MGD and 0.05 MGD annual average non-discharging land 
application wastewater treatment facility approximately five miles west of Tabernash.  
The organic capacity of the facility is rated at 500 pounds of BOD per day.  The facility 
consists two aerated ponds, a settling pond, and a polishing pond. There are also two 
lined storage ponds, chlorination and a spray irrigation system. Sludge disposal is 
intermittent, due to the lagoon treatment.    Land application by sprinkler occurs over an 
area of 24 acres with 205 sprinkler heads is capable of receiving 300,000 gallons per 
day.  The  permit expires on November 30, 2009.  
 
Granby Sanitation District Wastewater Treatment Facility 
 
The Granby wastewater treatment plant was recently upgraded to a 2.0 MGD  
discharging to the Fraser River (Upper Colorado River Segment 10c), about one mile 
above the confluence with the Colorado River.  The organic capacity of the facility is 
rated at 4,700 pounds of BOD per day.  The plant consists of influent and effluent 
magnetic flow meters, two mechanical bar screens, rotary grit removal, two circular 50 ft 
diameter secondary clarifiers, 4 aeration basins and 4 anoxic tanks, and two UV 
disinfections banks.  Biosolids are treated in an aerobic digester and mixed with bulking 
agent  and loaded into vessels for composting.   Monitoring for both copper and 
temperature is required. The 30E3 low flow for the receiving Fraser River is 33cfs. 
Granby Sanitation District's discharge permit expires February 28, 2017. 
 
Town of Hot Sulphur Springs Wastewater Treatment Facility 
 
Hot Sulphur Springs' wastewater treatment facility is a 0.14 MGD multicell advanced 
facultative  lagoon that discharges to Segment 3 of the Upper Colorado River (Colorado 
mainstem).  The organic capacity of the facility is rated at 300 pounds of BOD per day.  
An ammonia wasteload allocation study was done to determine if a wasteload allocation 
was necessary for the Hot Sulphur Springs plant.  The resulting calculated limits for 
ammonia were found to be much higher than expected effluent concentrations, thus no 
ammonia limits were required.  Since this is an aerated lagoon, sludge removal takes 
place on a limited basis and is not a concern.  Numerous violations for BOD and flow 
have been recorded. The facility's discharge permit expires May 31, 2010  
 
Kremmling Sanitation District Wastewater Treatment Facility 
 
Kremmling Sanitation District's wastewater treatment facility is a 0.30 MGD lagoon 
system discharging to Muddy Creek, segment 7b of the Upper Colorado River.  The 
organic capacity of the facility is rated at 600 pounds of BOD per day.  The facility 
consists of three lined aerated lagoons, one lined un-aerated lagoon, and two unlined 
exfiltration lagoons with a chlorine contact tank that would be used if the facility were to 



 C-25 

discharge.  The new permit effective January 1, 2011 changed the facility from 
groundwater to surface discharge.  The facility uses evaporation and exfiltration of the 
effluent from the unlined lagoons.  Inflow or Infiltration does not appear to be a problem.  
A reuse water system has been installed but is not currently in operation.  Recent permit 
conditions included the installation of an influent flow measuring device and the 
collection of various effluent parameters including ammonia, temperature and pH data.  
The most recent discharge permit has an expiration date of December 31, 2015. 
 
Sanitation facilities below Kremmling 
A number of ISDS systems are permitted through Eagle County, including Rancho Del 
Rio, State Bridge, and Burns.  Little information exists on these systems.  Dotsero 
Mobile Home Park is permitted through the Water Quality Control Division.  This facility 
is a Rotating Biological Contactor plant which discharges to ground water.   
 
Two Rivers Village 
 
This project in Eagle County Dotsero area, just below the confluence with the Eagle 
River, has been granted site approval for a 0.15 MDG facility (1,500 population 
equivalents).  The Colorado Water Quality Control Division has extended the site 
application permit for this facility to October 9, 2002.  The proposed facility includes two 
lift stations, and an extended aeration activated sludge process (“Aeromod” System) 
followed by sand filtration and ultraviolet disinfection. [This facility is also mentioned in 
the Eagle River Water Quality Management Plan] 
 
Below Glenwood Canyon, there is a sanitation district that currently has no collection or 
treatment facilities.  
 
3.1.2 Population Statistics and Projections 
 
Population statistics and projections for Grand County are listed in Table C-5, below.   
For Grand County, the permanent population between 1980 and 1990 grew 6.6%, and 
between 1990 and 2000 grew 56.2%, and between 2000 and 2010 grew 6.8%.   
  For the other areas in the watershed, (small parts of Routt, Eagle, and Garfield 
Counties), the population is extremely dispersed, and accounts for probably less than 
5% of the total population in the watershed. 
 
Table  C-5.  Grand County Population Statistics and Projections. 
 

Permanent Population1 

ENTITY 1980 1990 2000 2010 
Grand 
County 

7,475 7,966 12,442 14,843 

Fraser 470 573 910 1,224 
Granby 963 966 1,525 1,864 
Grand 
Lake 

382 259 447 471 

Hot 
Sulphur 
Springs 

405 347 521 663 



 C-26 

Kremmling 1,296 1,166 1,578 1,444 
Winter 
Park 

480 528 662 999 

 
1: US Census data, provided by Denver Post, Census 2000 Special Report, March 20, 
2001 
2: 1996 NWCCOG 208 Plan projections, based on the Department of Local Affairs, State 
Demographers Office, 1994 projections. 
3: 2010 populations based on Colorado State Demography Office data accessed August 
15, 2011 (http://dola.colorado.gov/dlg/demog/2010censusdata.html ) 
 
Peak Population 
 
Permanent population estimates in the NWCCOG region only partially show the extent 
of development and growth in the region.  Two additional variables also need to be 
considered regarding development and growth (and infrastructure needs) in the region.  
One variable is the “transient” visitor to the region who relies on infrastructure (e.g. 
hotels, motels, etc.), which is not part of the population estimate.  The other variable is 
the second homeowner, who maintains a secondary residence in the region, but does 
not add to the population estimate. In 2001, second homes were estimated to represent 
85% of the housing stock in Winter Park, and 70% in Grand Lake. A 2011 report entitled 
“Water and its Relationship to the Economies of the Headwater Counties” indicates that 
72% of all homes in Grand County are owned by out-of-county residents. These two 
variables are extremely important considerations in growth and development in the 
region, and again, are not reflected in the population estimates and census data, and 
peak population data is inadequate.    
 
3.1.3 Industrial Discharges 
 
Industrial discharges in the Upper Colorado River watershed are generally related to 
mining activities.  Discharge permit holders include Climax Molybedenum   (Henderson 
Mine and Mill, permit CO 0000248)), and numerous gravel and aggregate mining 
operations.  In general, water quality impacts from these dischargers are infrequent and 